Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12_1.4MHz_16QAM_HCH_715.3MHz_RB_1 5 NTNV

Ant: Ant1
Start: 714.5 MHz
Stop: 717.5 MHz
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
714.5 716 0.03 / ! / ! / /
716 716.1 0.03 / 1 716.000 -23.77 -13 Pass
716.1 7175 0.1 CHP 2 716.153  -29.39 13 Pass

Band12_1.4MHz_16QAM_HCH_715.3MHz_RB_6_0_NTNV

Ant: Ant1

Start: 714.5 MHz
Stop: 717.5 MHz
RBW: 30 kHz

VBW: 91 kHz
Detector: RMS
TraceType: Average
AverageCount: 3
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7145 7175
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
7145 716 0.03 ! / / ! / !
716 716.1 0.03 [ 1 716.000 -31.48 13 Pass
716.1 7175 0.1 CHP 2 716.165  -30.22 A3 Pass
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Annex for LTE Band 12

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.2 B12_3MHz

Band12 3MHz_QPSK_LCH_700.5MHz RB_1 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHZ)  (MHz) MO TneT aibz)  @Bm)  @Bm)  Resdt
696 698.9 0.1 CHP 1 698.844  -36.70 -13 Pass
698.9 699 0.03 / 2 698.994  -24.45 -13 Pass
699 702 0.03 / ! / / / /
Band12 3MHz_QPSK_LCH_700.5MHz_RB_1 0 NTNV
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12 3MHz_QPSK_LCH_700.5MHz_RB_15 0 _NTNV

Ant: Ant1
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
696 698.9 0.1 CHP 1 698.826 -28.73 -13 Pass
698.9 699 0.03 / 2 699.000 -29.75 -13 Pass
699 702 0.03 / ! / / / /
Band12_3MHz_QPSK_MCH_707.5MHz_RB_1_0_NTNV
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12_3MHz_QPSK_HCH 714.5MHz_RB_1 0 NTNV
LY Ant: Ant1
Start: 30 MHz
Stop: 7160 MHz
RBW: 1 MHz
30 1 VBW: 3 MHz
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TraceType: Average
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Band12_3MHz_QPSK_HCH_714.5MHz_RB_1_14 NTNV
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz2)  (MHz) Mz Meod NG MHz)  @Bm)  @Bm)  Result
713 716 0.03 / ! / / / /
716 716.1 0.03 / 1 716.006  -25.52 -13 Pass
716.1 719 0.1 CHP 2 716.108  -37.29 -13 Pass
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Annex for LTE Band 12

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band12 3MHz_QPSK HCH_714.5MHz_RB_15_0_NTNV
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Stop: 719 MHz
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
713 716 0.03 / ! / ! / /
716 716.1 0.03 / 1 716.012  -31.66 -13 Pass
716.1 719 0.1 CHP 2 716.192  -31.82 13 Pass
Band12 3MHz_16QAM_LCH_700.5MHz RB_1 0 NTNV
L Ant Ant1
Start: 696 MHz
Stop: 702 MHz
20 RBW: 30 kHz
VBW: 91 kHz
Detector: RMS
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
696 698.9 0.1 CHP 1 698.898  -38.73 -13 Pass
698.9 699 0.03 / 2 699.000 -24.36 -13 Pass
699 702 0.03 / i i ! / /
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Annex for LTE Band 12

Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12_3MHz_16QAM_LCH_700.5MHz_RB_1 0_NTNV
LY Ant: Ant1
Start: 30 MHz
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz) MMz MEod NG MHz)  @Bm)  (@Bm)  Resut
696 698.9 0.1 CHP 1 698.748  -30.23 -13 Pass
698.9 699 0.03 / 2 698.994  -30.95 -13 Pass
699 702 0.03 / ! / / / /
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12 3MHz_16QAM_MCH_707.5MHz_RB_1_0_NTNV
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12_3MHz_16QAM_HCH_714.5MHz_RB_1 14 NTNV

L Ant Ant1
Start: 713 MHz
Stop: 719 MHz
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SweepPoint: 1001
SweepTime: 8.27 ms
0 Sweep: Single
E 101
om
o
= -20 1
(]
3
1 30 1
-40 4|
_50 [© B -
-60 1 —— Final Data
—— Trace
70 | | | | | | | | | —— Limit
713.0 719.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
713 716 0.03 / ! / / / /
716 716.1 0.03 / 1 716.000 -26.80 -13 Pass
716.1 719 0.1 CHP 2 716.156  -39.26 13 Pass
Band12 3MHz_16QAM _HCH_714.5MHz_RB 15 0 NTNV
Ant: Ant1
Start: 713 MHz
Stop: 719 MHz
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
713 716 0.03 / / / / / /
716 716.1 0.03 / 1 716.018  -32.92 13 Pass
716.1 719 0.1 CHP 2 716.252 3452 13 Pass
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.3 B12_5MHz

Band12 5MHz_QPSK_LCH 701.5MHz RB_1 0 NTNV
30 Ant: Ant1
Start: 694 MHz
Stop: 704 MHz
20 RBW: 30 kHz
VBW: 91 kHz
Qetec_tror RI\AIS
e: Average
10 A(Jae[ﬁg)g())oum: 3
SweepPoint: 1001
SweepTime: 13.73 ms
0 Sweep: Single
’g =10 1
om
T
~ =20 1
[
3
—1 —30
-40
_50 -
-60 4 —— Final Data
—— Trace
—— Limit
-70 T T T T T T T T T
694.0 704.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHZ)  (MHz) MO TneT aibz)  @Bm)  @Bm)  Resdt
694 698.9 0.1 CHP 1 698.840 -39.44 -13 Pass
698.9 699 0.03 / 2 699.000 -26.35 -13 Pass
699 704 0.03 / ! / / / /
Band12 5MHz_QPSK_LCH_701.5MHz_RB_1 0 NTNV
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12 5MHz_QPSK_LCH_701.5MHz_RB_25 0 _NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
694 698.9 0.1 CHP 1 698.840  -30.57 -13 Pass
698.9 699 0.03 / 2 698.970 -33.08 -13 Pass
699 704 0.03 / ! / / / /
Band12 5MHz_QPSK_MCH_707.5MHz_RB_1_0_NTNV
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Annex for LTE Band 12

FCCID: 2BCUE-P8GLOBAL

Test Report No.: CTL2405163031-WF

Band12_5MHz_QPSK_HCH 713.5MHz_RB_1 0 NTNV
LY Ant: Ant1
Start: 30 MHz
Stop: 7160 MHz
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Band12 5MHz_QPSK_HCH_713.5MHz_RB_1 24 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz2)  (MHz) Mz Meod NG MHz)  @Bm)  (@Bm)  Result
m 716 0.03 / ! / ! / /
716 716.1 0.03 / 1 716.000 -24.95 -13 Pass
716.1 721 0.1 CHP 2 716.160 4275 -13 Pass
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12 5MHz_QPSK HCH_713.5MHz_RB_25_0_NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
4l 716 0.03 / ! / ! / /
716 716.1 0.03 / 1 716.040 -35.94 -13 Pass
716.1 721 0.1 CHP 2 716.440 3534 13 Pass
Band12 5MHz_16QAM_LCH_701.5MHz RB_1 0 NTNV
Ant: Ant1
Start: 694 MHz
Stop: 704 MHz
RBW: 30 kHz
VBW: 91 kHz
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—— Trace
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Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
694 698.9 0.1 CHP 1 698.840 4175 13 Pass
698.9 699 0.03 / 2 698.990  -30.43 13 Pass
699 704 0.03 / / / / / /
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12_5MHz_16QAM_LCH_701.5MHz_RB_1 0_NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
694 698.9 0.1 CHP 1 698.840 -32.20 -13 Pass
698.9 699 0.03 / 2 698.970  -34.06 -13 Pass
699 704 0.03 / ! / ! / /
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12 5MHz_16QAM_MCH_707.5MHz_RB_1_0_NTNV
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

Band12 5MHz_16QAM_HCH_713.5MHz_RB_1_24 NTNV

L Ant: Ant1
Start: 711 MHz
Stop: 721 MHz
20 RBW: 30 kHz
VBW: 91 kHz
Detector: RMS
TraceType: Average
10 4 AverageCount: 3
SweepPoint: 1001
SweepTime: 13.73 ms
04 Sweep: Single
E 101
m
o
=~ -20 1
[
3
1 30 A
-40 4|
_50 -
-60 4 —— Final Data
—— Trace
— Limit
-70 T T T T T T T T T
711.0 721.0
Frequency (MHz)
Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
4l 716 0.03 / ! / / / /
716 716.1 0.03 / 1 716.000 -27.86 -13 Pass
716.1 721 0.1 CHP 2 716.160 4214 13 Pass
Band12 5MHz_16QAM _HCH_713.5MHz_RB 25 0 NTNV
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Start Stop RBW Marker Freq Level Limit
MHz)  (MHz)  (MHz) Meted  TNeT  (MHz)  @Bm)  (@Bm)  Result
4l 716 0.03 / ! / ! / /
716 716.1 0.03 / 1 716.000 -35.86 -13 Pass
716.1 721 0.1 CHP 2 716.160  -36.92 13 Pass
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Annex for LTE Band 12 Test Report No.: CTL2405163031-WF

FCCID: 2BCUE-P8GLOBAL

6.2.4 B12_10MHz

Band12 10MHz QPSK_LCH_704MHz RB_1 0 NTNV
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MHz)  (MHz)  (MHz) Method g MHz)  (@Bm) (@Bm) Result
689 698.9 0.1 CHP 1 698.842 4299 -13 Pass
698.9 699 0.03 / 2 698.977 4435 -13 Pass
699 709 0.03 / ! / / / /
Band12_10MHz QPSK_LCH_704MHz_RB 1 0 NTNV
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FCCID: 2BCUE-P8GLOBAL
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689 698.9 0.1 CHP 1 698.707  -31.17 -13 Pass
698.9 699 0.03 / 2 698.947  -34.89 -13 Pass
699 709 0.03 / ! / / / /
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FCCID: 2BCUE-P8GLOBAL
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MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
706 716 0.03 / ! / / / /
716 716.1 0.03 / 1 716.008 4242 -13 Pass
716.1 726 0.1 CHP 2 716.158 4347 -13 Pass
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FCCID: 2BCUE-P8GLOBAL
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706 716 0.03 / ! / / / /
716 716.1 0.03 / 1 716.023  -37.51 -13 Pass
716.1 726 0.1 CHP 2 716.158  -35.31 13 Pass
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639 698.9 0.1 CHP 1 698.797 4346 13 Pass
698.9 699 0.03 / 2 698.992  -41.60 13 Pass
699 709 0.03 ! / i / / 1
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FCCID: 2BCUE-P8GLOBAL
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689 698.9 0.1 CHP 1 698.422  -33.10 -13 Pass
698.9 699 0.03 / 2 698.947  -36.64 -13 Pass
699 709 0.03 / ! / ! / /
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FCCID: 2BCUE-P8GLOBAL
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706 716 0.03 / ! / ! / /
716 716.1 0.03 / 1 716.008 4468 -13 Pass
716.1 726 0.1 CHP 2 716.173  45.08 -13 Pass
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MHz)  (MHz)  (MHz) Methed o MHz)  (@Bm) (@Bm) Resut
706 716 0.03 / / / / / /
716 716.1 0.03 / 1 716.023 3972 13 Pass
716.1 726 0.1 CHP 2 716.248  36.67 3 Pass
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